
Vista Blending and
Non-blending
Dispenser Shared
Assemblies
Parts Manual
Volume 1

PARTS





July 1995 Part No. 917506 Rev. E Vol. 1

Vista Blending and Non-blending
Dispenser Shared Assemblies

Parts Manual
Volume 1

This manual lists parts for dispenser
subassemblies which are common to all Vista
models. For dispenser assemblies which are
unique to a specific Vista dispenser, refer to
the parts manual for your specific Vista model.



Part No. 917506 Rev. E Vol. 1 July 1995



iii

July 1995 Part No. 917506 Rev. E Vol. 1

HOW TO USE SHARED ASSEMBLIES MANUAL TO LOCATE PARTS

Locate your part number in the table of contents.  Refer to the correct volume (Volume 1 or Volume 2) and turn to the
indicated page.  Look for the location of part needed on the assembly figure.  Use the circled reference number to find
specific part number in the associated table of parts.

HOW TO USE PARTS LIST TO ORDER PARTS

The reference numbers shown on the illustrations are intended only to locate the part and its number and description in the
accompanying list of parts. When ordering parts, give the part number, description of the part, and the quantity desired. Do
not order parts by reference number. All warranty parts are to be ordered through local distributors.

For Request for Service:

1-800-AT-WAYNE
or

1-800-289-2963

For Technical Services or to Close Calls:

1-800-926-3737

For Service Parts or Service Parts Warranty:

1-410-546-6672

Note: To insure correct and prompt delivery of parts, furnish the model, serial number and
any existing code number on the dispenser serial plate, a sample of which is shown.

/V390D1/G
548202

The Model and Serial No. above are examples only.

Note: When ordering  parts with particular company specifications such as 
doors, advertising panels and dial faces, please call our Service Parts 
Department with specific dispenser model number.

Note: Due to the size of this shared assemblies manual two volumes are required.   Refer to
the correct volume when looking up parts.



iv

Part No. 917506 Rev. E Vol. 1 July 1995



v

July 1995 Part No. 917506 Rev. E Vol. 1

Table of Contents
Volume 1

How to locate parts .................................................................................................................................................................... iii

How to order parts ..................................................................................................................................................................... iii

List of Figures

Figure 1. Top Plate Chassis .................... 1 and 3-47372 ....................................................................................................... 1

Figure 2. Top Plate Chassis .................... 2 and 14-47372-J21 .............................................................................................. 3

Figure 3. Top Plate Chassis .................... 4 and 5-47372-J21 ................................................................................................ 5

Figure 4. Top Plate Chassis .................... 7-47372-J21 .......................................................................................................... 7

Figure 5. Top Plate Chassis .................... 15-47372-J21 ........................................................................................................ 9

Figure 6. Top Plate Chassis .................... 16-47372-J21 ...................................................................................................... 11

Figure 7. Top Plate Chassis .................... 17-47372-J21 ...................................................................................................... 13

Figure 8. Top Plate Chassis .................... 18 and 20-47372-J21 .......................................................................................... 15

Figure 9. Top Plate Chassis .................... 21-47372-J21 ...................................................................................................... 17

Figure 10. Top Plate Chassis .................... 24-47372-J21 ...................................................................................................... 19

Figure 11. Top Plate Chassis .................... 25-47372-J21 ...................................................................................................... 21

Figure 12. Top Plate Chassis .................... 28 and 29-47372-J21 .......................................................................................... 23

Figure 13. Top Plate Chassis .................... 34 and 35-47372-J21 .......................................................................................... 25

Figure 14. Top Plate Chassis .................... 36 and 37-47372-J21 .......................................................................................... 27

Figure 15. Top Plate Chassis .................... 43-47372-J21 ...................................................................................................... 29

Figure 16. Top Plate Chassis .................... 46-47372-J21 ...................................................................................................... 31

Figure 17. Top Plate Chassis .................... 48 and 49-47372-J21 .......................................................................................... 33

Figure 18. Top Plate Chassis .................... 50-47372-J21 ...................................................................................................... 35

Figure 19. Top Plate Chassis .................... 55-47372-J21 ...................................................................................................... 37

Figure 20. Top Plate Chassis .................... 56-47372-J21 ...................................................................................................... 39

Figure 21. Top Plate Chassis .................... 57 and 58-47372-J21 .......................................................................................... 41

Figure 22. Top Plate Chassis .................... 63 and 64-47372-J21 .......................................................................................... 43

Figure 23. Top Plate Chassis .................... 65-47372-J21 ...................................................................................................... 45

Figure 24. Top Plate Chassis .................... 72-47372-J21 ...................................................................................................... 47

Figure 25. Top Plate Chassis .................... 74 and 75-47372-J21 .......................................................................................... 49

Figure 26. Top Plate Chassis .................... 80 and 81-47372-J21 .......................................................................................... 51

Figure 27. Top Plate Chassis .................... 82 and 83-47372-J21 .......................................................................................... 53

Figure 28. Top Plate Chassis .................... 1and 2-47421-J21 ............................................................................................... 55

Figure 29. Top Plate Chassis .................... 3 and 4-47421-J21 .............................................................................................. 57

Figure 30. Top Plate Chassis .................... 5 and 6-47421-J21 .............................................................................................. 59

 Assembly  Assembly Number



vi

Part No. 917506 Rev. E Vol. 1 July 1995

Table of Contents
Volume 1, continued

Assembly Assembly Number

Figure 31. Top Plate Chassis .................... 9 and 10-47421-J21 ............................................................................................ 61

Figure 32. Top Plate Chassis .................... 11-47421-J21 ...................................................................................................... 63

Figure 33. Top Plate Chassis .................... 20-47421-J21 ...................................................................................................... 65

Figure 34. Top Plate Chassis .................... 21-47421-J21 ...................................................................................................... 67

Figure 35. Top Plate Chassis .................... 22-47421-J21 ...................................................................................................... 69

Figure 36. Top Plate Chassis .................... 23-47421-J21 ...................................................................................................... 71

Figure 37. Top Plate Chassis .................... 24-47421-J21 ...................................................................................................... 73

Figure 38. Top Plate Chassis .................... 25-47421-J21 ...................................................................................................... 75

Figure 39. Top Plate Chassis .................... 30-47421-J21 ...................................................................................................... 77

Figure 40. Top Plate Chassis .................... 31-47421-J21 ...................................................................................................... 79

Figure 41. Top Plate Chassis .................... 34-47421-J21 ...................................................................................................... 81

Figure 42. Top Plate Chassis .................... 35-47421-J21 ...................................................................................................... 83

Figure 43. Top Plate Chassis .................... 36-47421-J21 ...................................................................................................... 85

Figure 44. Top Plate Chassis .................... 37-47421-J21 ...................................................................................................... 87

Figure 45. Top Plate Chassis .................... 38-47421-J21 ...................................................................................................... 89

Figure 45. Top Plate Chassis .................... 39-47421-J21 ...................................................................................................... 91

Figure 46. Top Plate Chassis .................... 40-47421-J21 ...................................................................................................... 93

Figure 47. Top Plate Chassis .................... 41-47421-J21 ...................................................................................................... 95

Figure 48. Top Plate Chassis .................... 46-47421-J21 ...................................................................................................... 97

Figure 49. Top Plate Chassis .................... 1 and 2-47462-J21 .............................................................................................. 99

Figure 50. Top Plate Chassis .................... 3 and 4-47462-J21 ............................................................................................ 101

Figure 51. Top Plate Chassis .................... 5 and 6-47462-J21 ............................................................................................ 103

Figure 52. Electronic Head ....................... 3, 4, 5 and 8-47418 ........................................................................................... 105

Figure 53. Electronic Head ....................... 5 thru 8, 11, 12 and 14-47540 ........................................................................... 107

Figure 54. Dispenser Electronic Module ... 881165-36 and 38 ............................................................................................. 109

Figure 55. Dispenser Electronic Module ... 881165-37 and 39 ............................................................................................. 111

Figure 56. Dispenser Electronic Module ... 881165-40 and 41 ............................................................................................. 113

Figure 57. Dispenser Electronic Module ... 881645-01, 04, 06, 07, 09, 11, 18, and 23 ........................................................ 115

Figure 58. Dispenser Electronic Module ... 881645-02, 05, 08, 10, 21 and 24 ..................................................................... 117

Figure 59. Dispenser Electronic Module ... 881647-01, 03, 04, 06, 07, 09, 11, 13, 15, 34 and 36 ....................................... 119

Figure 60. Dispenser Electronic Module ... 881647-02, 05, 08, 10, 14, 16, 33 and 35 ......................................................... 121



vii

July 1995 Part No. 917506 Rev. E Vol. 1

Table of Contents
Volume 2

Assembly Assembly Number

Figure 61. Bezel ........................................ 1 and 3-47429-J21 ............................................................................................ 123

Figure 62. Bezel ........................................ 1-47430-J21 ...................................................................................................... 125

Figure 63. Bezel ........................................ 1 thru 8-47562-J21 ............................................................................................ 127

Figure 64. Bezel ........................................ 1 thru 8-47563-J21 and 10-47563-OW8 ........................................................... 129

Figure 65. Bezel ........................................ 1,2, 4, 7, 9, 10, 11 and 12-47566-J21 ............................................................... 131

Figure 66. Bezel ........................................ 4, 10, 11, 12 and 13-47567-J21 ........................................................................ 133

Figure 67. Nozzle Boot ............................. 1, 2, 4 and 5-47407 ........................................................................................... 135

Figure 68. Blend Valve and Manifold ........ 2-46899 ............................................................................................................. 137

Figure 69. Blend Valve and Manifold ........ 3-46899 ............................................................................................................. 139

Figure 70. Blend Valve and Manifold ........ 7 and 8-46899 ................................................................................................... 141

Figure 71. Blend Valve and Manifold ........ 9 and 10-46899 ................................................................................................. 143

Figure 72. Diaphragm Valve ..................... 47105 and 2-47105 ........................................................................................... 145

Figure 73. Diaphragm Valve ..................... 1 and 2-47576 ................................................................................................... 147

Figure 74. Pulser ...................................... 25-39348 ........................................................................................................... 149

Figure 75. Meter Support and

 Totalizer Drive ......................... 18, 19, 22, 23, 24, 32 thru 39, 42, 43, 44, 46 and 50-39786 ............................. 151

Figure 76. Junction Box w/Blend Motor .... 1-39803 ............................................................................................................. 153

Figure 77. Junction Box w/Blend Motor .... 2-39803 and 2-39803-220, -230 and -240 ........................................................ 155

Figure 78. Junction Box w/Blend Motor .... 3-39803 ............................................................................................................. 157

Figure 79. Junction Box w/Blend Motor

(Left Side) ................................ 4-39803 ............................................................................................................. 159

Figure 80. Junction Box w/Blend Motor .... 5 and 10-39803 ................................................................................................. 161

Figure 81. Junction Box w/Blend Motor .... 6-39803 ............................................................................................................. 163

Figure 82. Junction Box w/Blend Motor .... 7-39803 ............................................................................................................. 165

Figure 83. Junction Box w/Blend Motor .... 8-39803 ............................................................................................................. 167

Figure 84. Junction Box ............................ 1 and 2-39804 and 1-39804-220, -230 and -240 .............................................. 169

Figure 85. Junction Box ............................ 3 and 4-39804 and 3-39804-220, 230 and 240 ................................................ 171

Figure 86. Junction Box ............................ 5-39804 and 5-39804-220, -230 and -240 ........................................................ 173

Figure 87. Junction Box ............................ 6-39804 and 6-39804-220, -230 and -240 ........................................................ 175

Figure 88. Junction Box ............................ 9-39804 and 9-39804-220, -230 and-240 ......................................................... 177

Figure 89. Junction Box ............................ 17-39804 ........................................................................................................... 179

Figure 90. Junction Box ............................ 18 thru 21-39804 and 18 thru 21-39804-220, -230,- 240 .................................. 181

Figure 91. Junction Box ............................ 22-39804 and 22-39804-220, -230 and -240 .................................................... 183



viii

Part No. 917506 Rev. E Vol. 1 July 1995

Table of Contents
Volume 2, continued

Assembly Assembly Number

Figure 92. Junction Box ............................ 28-39804 and 28-39804-220, -230 and -240 .................................................... 185

Figure 93. Junction Box ............................ 30, 31 and 58-39804 ......................................................................................... 187

Figure 94. Junction Box ............................ 32-39804 and 32-39804-220, -230 and -240 .................................................... 189

Figure 95. Junction Box ............................ 33-39804 and 33-39804-220, -230 and -240 .................................................... 191

Figure 96. Junction Box ............................ 38-39804 ........................................................................................................... 193

Figure 97. Junction Box ............................ 41-39804 and 41-39804-220, -230 and -240 .................................................... 195

Figure 98. Junction Box ............................ 50-39804 and 50-39804-220, -230 and -240 .................................................... 197

Figure 99. Junction Box ............................ 54-39804 and 54-39804-220, -230 and -240 .................................................... 199

Figure 100. Junction Box ............................ 59-39804 and 59-39804-220, -230 and -240 .................................................... 201

Figure 101. Junction Box ............................ 60-39804 and 60-39804-220, -230 and -240 .................................................... 203

Figure 102. Junction Box ............................ 61-39804 and 61-39804-220, -230 and -240 .................................................... 205

Figure 103. Junction Box ............................ 62-39804 ........................................................................................................... 207

Figure 104. Junction Box ............................ 68-39804 and 68-39804-220, -230 and -240 .................................................... 209

Figure 105. Junction Box ............................ 69-39804 and 69-39804-220, -230 and -240 .................................................... 211

Figure 106. Junction Box ............................ 70-39804 ........................................................................................................... 213

Figure 107. Junction Box ............................ 74-39804 and 74-39804-220 ............................................................................ 215

Figure 108. Junction Box ............................ 75-39804 and 75-39804-220 ............................................................................ 217

Figure 109. Junction Box ............................ 76-39804 and 76-39804-220, -230 and -240 .................................................... 219

Figure 110. Junction Box ............................ 81-39804 and 81-39804-220, -230 and -240 .................................................... 221

Figure 111. Junction Box ............................ 300116 and 300116-220, -230 and -240 ........................................................... 223

Figure 112. Junction Box ............................ 3-300116 ........................................................................................................... 225

Figure 113. Junction Box ............................ 5-300116 and 5-300116-220, -230 and -240 ..................................................... 227

Figure 114. Junction Box ............................ 6-300116 ........................................................................................................... 229

Figure 115. Safety Sump ............................ 3 and 10-38556 ................................................................................................. 231

Figure 116. Compact Pumping Unit ........... 23 and 39-44059 ............................................................................................... 233

Figure 117. Compact Pumping Unit (New) . 4 and 5-47579 ................................................................................................... 235

Figure 118. Strainer .................................... 4-39656 ............................................................................................................. 237

Figure 119. Meter ....................................... 2PM-6-23 and 33-39310 ................................................................................... 239

Figure 120. Meter ....................................... 2PM-6-48 and 60-39310 ................................................................................... 241

Warranty and Limitation of Remedy and Liability .............................................................................................. Inside Back Cover

FCC Warning ............................................................................................................................................................... Back Cover



ix

July 1995 Part No. 917506 Rev. E Vol. 1



1

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 1
.  

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 1
 a

n
d

 3
-4

73
72



2

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 1.  Top Plate Chassis Assembly 1 and 3-47372-J21

Note: 3-47372-J21 is for single sided

1 (1-47372-J21 only)
39-39820 6 Outlet casting
201764-0J2 6 Sleeve-Outlet
5-511297 12 Screw-Btn Hd. Soc. 1/4-20 x 1
513317 12 Nut-Tensilock 1/4-20
(3-47372-J21 only)
39-39820 3 Outlet casting
201764-0J2 3 Sleeve-Outlet
5-511297 6 Screw-Btn Hd. Soc. 1/4-20 x 1
513317 6 Nut-Tensilock 1/4-20

2 (1-47372-J21 only)
1-47678-J21 1 Top plate chassis-Sub Ass'y
1-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Btn Hd. Soc.

1/4-20 x 1/2"
(3-47372-J21 only)
2-47678-J21 1 Top plate chassis-Sub Ass'y
1-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Btn Hd. Soc.

1/4-20 x 1/2"



3

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 2
.  

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 2
 a

n
d

 1
4-

47
37

2-
J2

1



4

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 2.  Top Plate Chassis Assembly 2 and 14-47372-J21

Note: 14-47372-J21 is for single sided

1 (2-47372-J21 only)
39-39820 6 Outlet casting
201764-0J2 6 Sleeve-Outlet
5-511297 12 Screw-Soc. But Hd. 1/4-20 x 1
513317 12 Nut-Tensilock  1/4-20
(14-47372-J21 only)
39-39820 3 Outlet casting
201764-0J2 3 Sleeve-Outlet
5-511297 6 Soc. But. Hd. screw 1/4-20 x 1
513317 6 Tensilock nut 1/4-20

2 (2-47372-J21 only)
1-47678-J21 1 Top plate chassis-Sub Ass'y
1-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Btn Hd. Soc.

1/4-20 x 1/2"
(14-47372-J21 only)
2-47678-J21 1 Top plate chassis-Sub Ass'y
1-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Btn Hd. Soc.

1/4-20 x 1/2"



5

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 3
.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 4
 a

n
d

 5
-4

73
72

-J
21



6

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 3.  Top Plate Chassis Assembly 4 and 5-47372-J21

Note: 5-47372-J21 is for single sided

1 (4-47372-J21 only)
39-39820 4 Outlet casting
201764-0J2 4 Sleeve-Outlet
5-511297 6 Screw-Soc. But Hd. 1/4-20 x 1
513317 6 Nut-Tensilock  1/4-20
(5-47372-J21 only)
39-39820 2 Outlet casting
201764-0J2 2 Sleeve-Outlet
5-511297 4 Soc. But. Hd. screw 1/4-20 x 1
513317 4 Tensilock nut 1/4-20

2 (4-47372-J21 only)
3-47678-J21 1 Top plate chassis-Sub Ass'y
3-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Btn Hd. Soc.

1/4-20 x 1/2"
(5-47372-J21 only)
4-47678-J21 1 Top plate chassis-Sub Ass'y
3-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Btn Hd. Soc.

1/4-20 x 1/2"



7

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 4
.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 7
-4

73
72

-J
21



8

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 4. Top Plate Chassis Assembly 7-47372-J21

Note: 7-47372-J21 is for single sided

1 39-39820 4 Outlet casting
201764-0J2 4 Sleeve-Outlet
5-511297 8 Screw-Soc. But Hd. 1/4-20 x 1
513317 8 Nut-Tensilock  1/4-20

2 6-47678-J21 1 Top plate chassis-Sub Ass'y
2-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Btn Hd. Soc.

1/4-20 x 1/2"



9

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 5
.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  1
5-

47
37

2-
J2

1



10

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 5. Top Plate Chassis Assembly  15-47372-J21

1 38-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd Soc 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20

2 34-39820 2 Outlet casting
201765-0J2 2 Sleeve-Outlet
5-511297 4 Screw-Bu Hd Soc 1/4-20 x 1
513317 4 Nut-Tensilock  1/4-20

3 1-47678-J21 1 Top plate chassis-Sub Ass'y
1-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd Soc 1/4-20 x 1/2

4 35-39820 2 Outlet casting
201765-0J2 2 Sleeve-Outlet
5-511297 4 Screw-Bu Hd Soc 1/4-20 x 1
513317 4 Nut-Tensilock  1/4-20

5 96-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd Soc 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20

6 5-201643 2 Tube Ass'y
129762 4 Washer-Flare

7 4-201643 2 Tube Ass'y
129762 4 Washer-Flare



11

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 6
.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  1
6-

47
37

2-
J2

1



12

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 6. Top Plate Chassis Assembly  16-47372-J21

1 39-39820 6 Outlet casting
201764-OJ2 6 Sleeve-Outlet
5-511297 12 Screw-Soc. Bu Hd. 1/4-20 x 1
513317 12 Nut-Tensilock 1/4-20

2 1-47678-J21 1 Top plate chassis-Sub Ass'y
1-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd Soc 1/4-20 x 1/2



13

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 7
.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  1
7-

47
37

2-
J2

1



14

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 7. Top Plate Chassis Assembly  17-47372-J21

1 2-47678-J21 1 Top plate chassis-Sub Ass'y
1-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd Soc 1/4-20 x 1/2

2 96-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd Soc 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20

3 5-201643 1 Tube Ass'y
129762 2 Washer-Flare

4 34-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd Soc 1/4-20 x 1
513317 2 Nut-Tensilock  1/4-20

5 4-201643 1 Tube Ass'y
129762 2 Washer-Flare

6 36-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd Soc 1/4-20 x 1
513317 2 Nut-Tensilock  1/4-20



15

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 8
.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  1
8 

an
d

 2
0-

47
37

2-
J2

1



16

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 8. Top Plate Chassis Assembly  18 and 20-47372-J21

Note: 20-47372-J21 is for single sided

1 (18-47372-J21 only)
55-39820 1 Outlet casting
201764-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock  1/4-20

2 (18-47372-J21 only)
3-47678-J21 1 Top plate chassis-Sub Ass'y
3-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"
(20-47372-J21 only)
4-47678-J21 1 Top plate chassis-Sub Ass'y
3-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

3 (18-47372-J21 only)
54-39820 1 Outlet casting
201764-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20

4 (18-47372-J21 only)
54-39820 1 Outlet casting
201764-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20
(20-47372-J21 only)
54-39820 1 Outlet casting
201764-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20

5 (18-47372-J21 only)
39-39820 1 Outlet casting
201764-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20
(20-47372-J21 only)
39-39820 1 Outlet casting
201764-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20



17

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 9
.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

   
21

-4
73

72
-J

21



18

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 9. Top Plate Chassis Assembly  21-47372-J21

Note: 21-47372-J21 is for single sided

1 36-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock  1/4-20

2 4-47678-J21 1 Top plate chassis-Sub Ass'y
3-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

3 57-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20

4 9-201643 1 Tube
129762 2 Washer-Flare



19

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 1
0.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  2
4-

47
37

2-
J2

1



20

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 10. Top Plate Chassis Assembly  24-47372-J21

Note: 24-47372-J21 is for single sided

1 2-47678-J21 1 Top plate chassis-Sub Ass'y
1-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

2 73-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20

3 2-201787 1 Tube
129762 2 Washer-Flare

4 75-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20

5 1-201787 1 Tube
129762 2 Washer-Flare

6 74-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20



21

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 1
1.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  2
5-

47
37

2-
J2

1



22

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 11. Top Plate Chassis Assembly 25-47372-J21

1 36-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20

2 34-39820 2 Outlet casting
201765-0J2 2 Sleeve-Outlet
5-511297 4 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 4 Nut-Tensilock 1/4-20

3 1-47678-J21 1 Top plate chassis-Sub Ass'y
1-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

4 38-39820 2 Outlet casting
201765-0J2 2 Sleeve-Outlet
5-511297 4 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 4 Nut-Tensilock 1/4-20

5 35-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20

6 5-201643 2 Tube
129762 4 Washer-Flare

7 4-201643 2 Tube
129762 4 Washer-Flare



23

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 1
2.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  2
8 

an
d

 2
9-

47
37

2-
J2

1



24

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 12. Top Plate Chassis Assembly  28 and 29-47372-J21

1 (28-47372-J21 only)
7-47678-J21 1 Top plate chassis-Sub Ass'y
6-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"
(29-47372-J21 only)
8-47678-J21 1 Top plate chassis-Sub Ass'y
6-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

2 (28-47372-J21 only)
39-39820 2 Outlet casting
201764-OJ2 2 Hose sleeve
5-511297 4 Soc. But. Hd. screw 1/4-20 x 1
513317 4 Nut-Tensilock 1/4-20
(29-47372-J21 only)
39-39820 2 Outlet casting
201764-OJ2 2 Hose sleeve
5-511297 4 Soc. But. Hd. screw 1/4-20 x 1
513317 4 Nut-Tensilock 1/4-20



25

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 1
3.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  3
4 

an
d

 3
5-

47
37

2-
J2

1



26

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 13. Top Plate Chassis Assembly  34 and 35-47372-J21

1 (34-47372-J21 only)
102-39820 2 Outlet casting
201765-0J2 2 Sleeve outlet
5-511297 4 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 4 Nut-Tensilock 1/4-20
(35-47372-J21 only)
103-39820 2 Outlet casting
5-511297 4 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 4 Nut-Tensilock 1/4-20

2 7-47678-J21 1 Top plate chassis-Sub Ass'y
6-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"



27

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 1
4.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  3
6 

an
d

 3
7-

47
37

2-
J2

1



28

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 14. Top Plate Chassis Assembly  36 and 37-47372-J21

1 8-47678-J21 1 Top plate chassis-Sub Ass'y
6-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

2 (36-47372-J21 only)
102-39820 1 Outlet casting
201765-0J2 1 Hose Sleeve
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20
(37-47372-J21 only)
103-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20 x 1
513317 2 Nut-Tensilock 1/4-20



29

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 1
5.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  4
3-

47
37

2-
J2

1



30

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 15. Top Plate Chassis Assembly  43-47372-J21

1 107-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

2 3-47678-J21 1 Top plate chassis-Sub Ass'y
3-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

3 100-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

4 117-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

5 300419 2 Tube
129762 4 Washer-flare

6 117-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20



31

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 1
6.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  4
6-

47
37

2-
J2

1



32

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 16. Top Plate Chassis Assembly  46-47372-J21

1 40-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

2 3-47678-J21 1 Top plate chassis-Sub Ass'y
3-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

3 56-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

4 56-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

5 9-201643 2 Tube
129762 4 Washer-flare

6 58-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20



33

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 1
7.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  4
8 

an
d

 4
9-

47
37

2-
J2

1



34

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 17. Top Plate Chassis Assembly  48 and 49-47372-J21

1 (48-47372-J21 only)
119-39820 2 Outlet casting
201765-0J2 2 Sleeve outlet
5-511297 4 Screw-Bu Hd. Soc. 1/4-20x1
513317 4 Nut-Tensilock 1/4-20
(49-47372-J21 only)
123-39820 2 Outlet casting
5-511297 4 Screw-Bu Hd. Soc. 1/4-20x1
513317 4 Nut-Tensilock 1/4-20

2 11-47678-J21 1 Top plate chassis-Sub Ass'y
4-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"



35

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 1
8.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  5
0-

47
37

2-
J2

1



36

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 18. Top Plate Chassis Assembly  50-47372-J21

1 40-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

2 3-47678-J21 1 Top plate chassis-Sub Ass'y
3-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

3 35-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

4 35-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

5 9-201643 2 Tube
129762 4 Washer-flare

6 40-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20



37

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 1
9.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  5
5-

47
37

2-
J2

1



38

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 19. Top Plate Chassis Assembly  55-47372-J21

1 107-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

2 104-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

3 1-47678-J21 1 Top plate chassis-Sub Ass'y
1-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

4 106-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

5 106-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

6 300370 2 Tube
129762 4 Washer-flare

7 104-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

8 300369 2 Tube
129762 4 Washer-flare

9 107-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20



39

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 2
0.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  5
6-

47
37

2-
J2

1



40

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 20. Top Plate Chassis Assembly  56-47372-J21

1 38-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

2 34-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

3 1-47678-J21 1 Top plate chassis-Sub Ass'y
1-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

4 35-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

5 35-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

6 5-201643 2 Tube
129762 4 Washer-flare

7 34-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

8 4-201643 2 Tube
129762 4 Washer-flare

9 38-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20



41

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 2
1.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  5
7 

an
d

 5
8-

47
37

2-
J2

1



42

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 21. Top Plate Chassis Assembly  57 and 58-47372-J21

1 (57-47372-J21)
48-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(58-47372-J21)
115-39820 1 Outlet casting
7-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

2 7-47678-J21 1 Top plate chassis-Sub Ass'y
6-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

3 (57-47372-J21)
135-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(58-47372-J21)
136-39820 1 Outlet casting
7-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20



43

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 2
2.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  6
3 

an
d

 6
4-

47
37

2-
J2

1



44

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 22. Top Plate Chassis Assembly  63 and 64-47372-J21

1 (63-47372-J21)
119-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(64-47372-J21)
123-39820 1 Outlet casting
7-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

2 12-47678-J21 1 Top plate chassis-Sub Ass'y
4-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"



45

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 2
3.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  6
5-

47
37

2-
J2

1



46

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 23. Top Plate Chassis Assembly  65-47372-J21

1 107-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

2 3-47678-J21 1 Top plate chassis-Sub Ass'y
3-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

3 106-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

4 106-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

5 300419 2 Tube
129762 4 Washer-flare

6 107-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20



47

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 2
4.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  7
2-

47
37

2-
J2

1



48

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 24. Top Plate Chassis Assembly  72-47372-J21

1 139-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

2 139-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

3 300574 2 Tube
129762 4 Washer-flare

4 1-47678-J21 1 Top plate chassis-Sub Ass'y
1-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

5 143-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

6 143-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

5 300419 2 Tube-WVAC Ass'y
129762 4 Washer-flare

6 107-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

7 300577 4 Tube-WVAC Ass'y
129762 8 Washer-flare
918226 4 Union Tee-Inverted flare

8 141-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

9 300573 2 Tube-WVAC Ass'y
129762 4 Washer-flare

10 139-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20



49

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 2
5.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  7
4 

an
d

 7
5-

47
37

2-
J2

1



50

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 25. Top Plate Chassis Assembly  74 and 75-47372-J21

1 300574 1 Tube
129762 2 Washer-flare

2 2-47678-J21 1 Top plate chassis-Sub Ass'y
1-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

3 (74-47372-J21 only)
143-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(75-47372-J21 only)
144-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

4 300577 2 Tube-WVAC Ass'y
129762 4 Washer-flare
918226 2 Union Tee-Inverted flare

5 (74-47372-J21 only)
141-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(75-47372-J21 only)
142-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

6 300573 1 Tube-WVAC Ass'y
129762 2 Washer-flare

7 (74-47372-J21 only)
139-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(75-47372-J21 only)
140-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20



51

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 2
6.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  8
0 

an
d

 8
1-

47
37

2-
J2

1



52

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 26. Top Plate Chassis Assembly  80 and 81-47372-J21

1 (80-47372-J21 only)
139-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(81-47372-J21 only)
140-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

2 (80-47372-J21 only)
139-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(81-47372-J21 only)
140-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

3 13-201643 2 Tube
129762 4 Washer-flare

4 5-47678-J21 1 Top plate chassis-Sub Ass'y
2-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

5 (80-47372-J21 only)
143-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(81-47372-J21 only)
144-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

6 300588 2 Tube-WVAC Ass'y
129762 4 Washer-flare

7 (80-47372-J21 only)
143-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(81-47372-J21 only)
144-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

8 (80-47372-J21 only)
143-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(81-47372-J21 only)
144-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-206

9 300577 6 Tube-WVAC Ass'y
129762 12 Washer-flare
918226 6 Union Tee-Inverted flare

10 (80-47372-J21 only)
143-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(81-47372-J21 only)
144-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-206

11 (80-47372-J21 only)
139-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(81-47372-J21 only)
140-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-206

12 300573 2 Tube-WVAC Ass'y
129762 4 Washer-flare

13 (80-47372-J21 only)
139-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(81-47372-J21 only)
140-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-206



53

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 2
7.

T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

  8
2 

an
d

 8
3-

47
37

2-
J2

1



54

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 27. Top Plate Chassis Assembly  82 and 83-47372-J21

1 300588 1 Tube-WVAC Ass'y
129762 2 Washer-flare

2 13-201643 1 Tube
129762 2 Washer-flare

3 6-47678-J21 1 Top plate chassis-Sub Ass'y
2-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top plate chassis
2-511297 6 Screw-Bu Hd. Soc.

1/4-20 x 1/2"

4 (82-47372-J21 only)
143-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(83-47372-J21 only)
144-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

5 300577 3 Tube-WVAC Ass'y
129762 6 Washer-flare
918226 3 Union Tee-Inverted flare

6 (82-47372-J21 only)
143-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(83-47372-J21 only)
144-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

7 (82-47372-J21 only)
139-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(83-47372-J21 only)
140-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20

8 300573 1 Tube-WVAC Ass'y
129762 2 Washer-flare

9 (82-47372-J21 only)
139-39820 1 Outlet casting
201765-0J2 1 Sleeve outlet
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20
(83-47372-J21 only)
140-39820 1 Outlet casting
5-511297 2 Screw-Bu Hd. Soc. 1/4-20x1
513317 2 Nut-Tensilock 1/4-20



55

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 2
8.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 1
 a

n
d

 2
-4

74
21

-J
21



56

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 28.  Top Plate Chassis Assembly 1 and 2-47421-J21

Note: 2-47421-J21 is for single sided

1 (1-47421-J21 only)
3-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663-J21 2 Top Plate Chassis
1-47671-J21 1 Cover-Top Plate Chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"
(2-47421-J21 only)
4-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663-J21 1 Top Plate Chassis
4-47663-J21 1 Top Plate Chassis
1-47671-J21 1 Cover-Top Plate Chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

2 (1-47421-J21 only)
39-39820 2 Outlet casting
201764-0J2 2 Sleeve-Outlet
5-511297 4 Soc. Hd. screw 1/4-20 x 1"
513317 4 Tensilock nut 1/4-20
(2-47421-J21 only)
39-39820 1 Outlet casting
201764-0J2 1 Sleeve-Outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20



57

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 2
9.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 3
 a

n
d

 4
-4

74
21

-J
21



58

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 29.  Top Plate Chassis Assembly 3 and 4-47421-J21

Note: 4-47421-J21 is for single sided

1 (3-47421-J21 only)
1-47690-J21 1 Sub Ass'y-Top plate chassis
1-47663-J21 2 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"
(4-47421-J21 only)
2-47690-J21 1 Sub Ass'y-Top plate chassis
1-47663-J21 1 Top plate chassis
4-47663-J21 1 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

2 (3-47421-J21 only)
39-39820 4 Outlet casting
201764-0J2 4 Sleeve-Outlet
5-511297 8 Soc. Hd. screw 1/4-20 x 1"
513317 8 Tensilock nut 1/4-20
(4-47421-J21 only)
39-39820 2 Outlet casting
201764-0J2 2 Sleeve-Outlet
5-511297 4 Soc. Hd. screw 1/4-20 x 1"
513317 4 Tensilock nut 1/4-20



59

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 3
0.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 5
 a

n
d

 6
-4

74
21

-J
21



60

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Note: 6-47421-J21 is for single sided

1 (5-47421-J21 only)
36-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

2 (5-47421-J21 only)
1-47690-J21 1 Sub Ass'y-Top plate chassis
1-47663-J21 2 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"
(6-47421-J21 only)
2-47690-J21 1 Sub Ass'y-Top plate chassis
1-47663-J21 1 Top plate chassis
4-47663-J21 1 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

3 (5-47421-J21 only)
40-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

4 35-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

5 (5-47421-J21 only)
10-201643 2 Tube
129762 4 Washer-Flare
(6-47421-J21 only)
10-201643 1 Tube
129762 2 Washer-Flare

6 40-39820 1 Outlet casting
201765-0J2 1 Sleeve-Outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

Table 30.  Top Plate Chassis Assembly 5 and 6-47421-J21



61

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 3
1.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 9
 a

n
d

 1
0-

47
42

1-
J2

1



62

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 31.  Top Plate Chassis Assembly 9 and 10-47421-J21

Note: 10-47421-J21 is for single sided

1 (9-47421-J21 only)
3-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663-J21 2 Top Plate Chassis
1-47671-J21 1 Cover-Top Plate Chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"
(10-47421-J21 only)
4-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663-J21 1 Top Plate Chassis
4-47663-J21 1 Top Plate Chassis
1-47671-J21 1 Cover-Top Plate Chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

2 (9-47421-J21 only)
45-39820-J21 2 Outlet
201764-0J2 2 Sleeve-Outlet
5-511297 4 Soc. Hd. screw 1/4-20 x 1"
513317 4 Tensilock nut 1/4-20
(10-47421-J21 only)
45-39820-J21 1 Outlet
201764-0J2 1 Sleeve-Outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20



63

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 3
2.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 1
1-

47
42

1-
J2

1



64

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 5-47690-J21 1 Sub Ass'y-Top plate chassis
3-47663-J21 2 Top Plate Chassis
1-47671-J21 1 Cover-Top Plate Chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

2 47-39820 2 Outlet casting
201764-0J2 2 Sleeve-Outlet
5-511297 4 Soc. Hd. screw 1/4-20 x 1"
513317 4 Tensilock nut 1/4-20

3 46-39820 2 Outlet casting
201764-0J2 2 Sleeve-Outlet
5-511297 4 Soc. Hd. screw 1/4-20 x 1"
513317 4 Tensilock nut 1/4-20

Table 32.  Top Plate Chassis Assembly 11-47421-J21



65

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 3
3.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 2
0-

47
42

1-
J2

1



66

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 1-47690-J21 1 Sub Ass'y-Top plate chassis
1-47663 J21 2 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

2 106-39820 2 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

3 3004081 2 Tube
129762 1 Washer-flare

4 107-39820 2 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

Table 33.  Top Plate Chassis Assembly 20-47421-J21



67

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 3
4.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 2
1-

47
42

1-
J2

1



68

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 3-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663 J21 2 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

2 115-39820 2 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

3 115-39820 2 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

Table 34.  Top Plate Chassis Assembly 21-47421-J21



69

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 3
5.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 2
2-

47
42

1-
J2

1



70

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 40-39820 1 Outlet casting
201765-OJ2 1 Sleeve outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

2 1-47690-J21 1 Sub Ass'y-Top plate chassis
1-47663 J21 2 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

3 35-39820 1 Outlet casting
201765-OJ2 1 Sleeve outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

4 35-39820 1 Outlet casting
201765-OJ2 1 Sleeve outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

5 10-201643 2 Ass'y-Tube
129762 4 Washer flare

6 40-39820 1 Outlet casting
201765-OJ2 1 Sleeve outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

Table 35.  Top Plate Chassis Assembly 22-47421-J21



71

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 3
6.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 2
3-

47
42

1-
J2

1



72

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 116-39820 1 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

2 3-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663 J21 2 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

3 116-39820 1 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

Table 36.  Top Plate Chassis Assembly 23-47421-J21



73

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 3
7.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 2
4-

47
42

1-
J2

1



74

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 44-39820 1 Outlet casting
201765-OJ2 1 Sleeve outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

2 3-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663 J21 2 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

3 44-39820 1 Outlet casting
201765-OJ2 1 Sleeve outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

Table 37.  Top Plate Chassis Assembly 24-47421-J21



75

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 3
8.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 2
5-

47
42

1-
J2

1



76

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 48-39820 1 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

2 3-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663 J21 2 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

3 48-39820 1 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

Table 38.  Top Plate Chassis Assembly 25-47421-J21



77

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 3
9.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 3
0-

47
42

1-
J2

1



78

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 4-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663 J21 1 Top plate chassis
4-47663 J21 1 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

2 44-39820 1 Outlet casting
201765-OJ2 1 Sleeve outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

Table 39.  Top Plate Chassis Assembly 30-47421-J21



79

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 4
0.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 3
1-

47
42

1-
J2

1



80

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 4-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663 J21 1 Top plate chassis
4-47663 J21 1 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

3 116-39820 1 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

Table 40.  Top Plate Chassis Assembly 31-47421-J21



81

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 4
1.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 3
4-

47
42

1-
J2

1



82

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 4-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663 J21 1 Top plate chassis
4-47663 J21 1 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

3 88-39820 1 Outlet casting
201765-OJ2 1 Sleeve outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

Table 41.  Top Plate Chassis Assembly 34-47421-J21



83

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 4
2.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 3
5-

47
42

1-
J2

1



84

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 4-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663 J21 1 Top plate chassis
4-47663 J21 1 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

3 99-39820 1 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

Table 42.  Top Plate Chassis Assembly 35-47421-J21



85

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 4
3.

   
T

o
p

 P
la

te
 C

h
as

si
s 

A
ss

em
b

ly
 3

6-
47

42
1-

J2
1



86

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 43.  Top Plate Chassis Assembly 36-47421-J21

1 2-47690-J21 1 Sub Ass'y-Top plate chassis
1-47663-J21 1 Top plate chassis
4-47663-J21 1 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

2 106-39820 1 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

3 300408 1 Tube
129762 2 Washer-flare

4 107-39820 1 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20



87

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 4
4.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 3
7-

47
42

1-
J2

1



88

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 44.  Top Plate Chassis Assembly 37-47421-J21

1 39-39820 1 Outlet casting
201764-0J2 1 Sleeve-Outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

2 3-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663 J21 2 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

3 39-39820 1 Outlet casting
201764-0J2 1 Sleeve-Outlet
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20



89

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 4
5.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 3
8-

47
42

1-
J2

1



90

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 45.  Top Plate Chassis Assembly 38-47421-J21

1 4-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663 J21 1 Top plate chassis
4-47663 J21 1 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

2 39-39820 1 Outlet casting
201764-0J2 1 Sleeve
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20



91

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 4
5.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 3
9-

47
42

1-
J2

1



92

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 45.  Top Plate Chassis Assembly 39-47421-J21

1 116-39820 1 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

2 3-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663 J21 2 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

3 126-39820 1 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20



93

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 4
6.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 4
0-

47
42

1-
J2

1



94

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 46.  Top Plate Chassis Assembly 40-47421-J21

1 44-39820 1 Outlet casting
201764-0J2 1 Sleeve
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20

2 3-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663 J21 2 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

3 127-39820 1 Outlet casting
201764-0J2 1 Sleeve
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20



95

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 4
7.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 4
1-

47
42

1-
J2

1



96

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 47.  Top Plate Chassis Assembly 41-47421-J21

1 4-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663-J21 1 Top plate chassis
4-47663-J21 1 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

2 48-39820 1 Outlet casting
201764-0J2 1 Sleeve
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20



97

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 4
8.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 4
6-

47
42

1-
J2

1



98

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 48.  Top Plate Chassis Assembly 46-47421-J21

1 4-47690-J21 1 Sub Ass'y-Top plate chassis
2-47663-J21 1 Top plate chassis
4-47663-J21 1 Top plate chassis
1-47671-J21 1 Cover-Top plate chassis
2-511297 4 Soc. Hd. screw 1/4-20 x 1/2"

2 115-39820 1 Outlet casting
5-511297 2 Soc. Hd. screw 1/4-20 x 1"
513317 2 Tensilock nut 1/4-20



99

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 4
9.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 1
 a

n
d

 2
-4

74
62

-J
21



100

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

2-47462-J21 is Three Product Single Sided

1 (1-47462-J21 only)
39657 6 Wire reel
3-126624 6 Cable
(2-47462-J21 only)
39657 3 Wire reel
3-126624 3 Cable

2 (1-47462-J21 only)
39376 6 Cable guide
(2-47462-J21 only)
39376 3 Cable guide

3 (1-47462-J21 only)
2-39815-J21 6 Wire reel bracket
(2-47462-J21 only)
2-39815-J21 3 Wire reel bracket

4 (1-47462-J21 only)
13-47678-J21 1 Top plate chassis-Sub Ass'y
7-47661-J21 2 Top Plate Chassis
1-47662-J21 1 Cover-Top Plate Chassis
2-511297 6 Screw- 1/4-20 x 1/2
(2-47462-J21 only)
14-47678-J21 1 Top plate chassis-Sub Ass'y
7-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top Plate Chassis
2-511297 6 Screw- 1/4-20 x 1/2

5 (1-47462-J21 only)
2-511297 12 Screw 1/4-20 x 1/2
918217 12 Cage nut 1/4-20
(2-47462-J21 only)
2-511297 6 Screw 1/4-20 x 1/2
918217 6 Cage nut 1/4-20

6 (1-47462-J21 only)
918060 12 Screw #10-24 x 5/8
902015 12 Lockwasher #10
511194 12 Hex nut #10-24
(2-47462-J21 only)
918060 6 Screw #10-24 x 5/8
902015 6 Lockwasher #10
511194 6 Hex nut #10-24

Table 49.  Top Plate Chassis Assembly 1 and 2-47462-J21



101

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 5
0.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 3
 a

n
d

 4
-4

74
62

-J
21



102

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 50.  Top Plate Chassis Assembly 3 and 4-47462-J21

4-47462-J21 is Four Product Single Sided

1 (3-47462 only)
39657 8 Wire reel
3-126624 8 Cable
(4-47462 only)
39657 4 Wire reel
3-126624 4 Cable

2 (3-47462 only)
39376 8 Cable guide
(4-47462 only)
39376 4 Cable guide

3 (3-47462 only)
2-39815-J21 8 Wire reel bracket
(4-47462 only)
2-39815-J21 4 Wire reel bracket

4 (3-47462 only)
15-47678-J21 1 Top plate chassis-Sub Ass'y
8-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top Plate Chassis
2-511297 6 Screw-1/4-20 x 1/2
(4-47462 only)
16-47678-J21 1 Top plate chassis-Sub Ass'y
8-47661-J21 1 Top plate chassis
5-47661-J21 1 Top plate chassis
1-47662-J21 1 Cover-Top Plate Chassis
2-511297 6 Screw-1/4-20 x 1/2

5 (3-47462-J21 only)
2-511297 16 Screw 1/4-20 x 1/2
918217 16 Cage nut 1/4-20
(4-47462-J21 only)
2-511297 8 Screw 1/4-20 x 1/2
918217 8 Cage nut 1/4-20

6 (3-47462-J21 only)
918060 16 Screw #10-24 x 5/8
902015 16 Lockwasher #10
511194 16 Hex nut #10-24
(4-47462-J21 only)
918060 8 Screw #10-24 x 5/8
902015 8 Lockwasher #10
511194 8 Hex nut #10-24



103

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 5
1.

 T
o

p
 P

la
te

 C
h

as
si

s 
A

ss
em

b
ly

 5
 a

n
d

 6
-4

74
62

-J
21



104

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 51.  Top Plate Chassis Assembly 5 and 6-47462-J21

6-47462-J21 is Single Product Single Sided

1 (5-47462-J21 only)
201782 2 Pulley
507923 4 H.H.C. screw 1/4-20 x 7/8
513317 4 Lock nut 1/4-20
(6-47462-J21 only)
201782 1 Pulley
507923 2 H.H.C. screw 1/4-20 x 7/8
513317 2 Lock nut 1/4-20

2 3-39815-J21 2 Pulley bracket

3 (5-47462-J21 only)
17-47678-J21 1 Top plate chassis-Sub Ass'y
9-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top Plate Chassis
2-511297 6 Screw 1/4-20 x 1/2
(6-47462-J21 only)
18-47678-J21 1 Top plate chassis-Sub Ass'y
9-47661-J21 2 Top plate chassis
1-47662-J21 1 Cover-Top Plate Chassis
2-511297 6 Screw 1/4-20 x 1/2

4 (5-47462-J21 only)
2-511297 4 Screw 1/4-20 x 1/2
918217 4 Cage nut 1/4-20
(6-47462-J21 only)
2-511297 2 Screw 1/4-20 x 1/2
918217 2 Cage nut 1/4-20

5 (5-47462-J21 only)
918060 4 Screw #10-24 x 5/8
902015 4 Lockwasher #10
511194 4 Hex nut #10-24
(6-47462-J21 only)
918060 2 Screw #10-24 x 5/8
902015 2 Lockwasher #10
511194 2 Hex nut #10-24



105

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 5
2.

 E
le

ct
ro

n
ic

 H
ea

d
 A

ss
em

b
ly

 3
, 4

, 5
 a

n
d

 8
-4

74
18



106

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 5-47264 2 Base angle

2 129810 4 Support-Bezel fastener
918286 8 Rivet 3/16
918391-003 4 Clip

3 3-129830 2 Gasket 57"

4 2-47392 1 Top sheath
918379 6 Keps nut #6-32

5 918076 4 Clip

6 918063 2 Banana jack
902793 2 Lockwasher

7 3-47263 2 Frame head

8 918286 8 Pop Rivet 3/16

9 4-129830 2 Gasket 28-1/2"

10 860464-001/003 1 Intrinsic Safe Barrier
2-39783 1 Bracket
916566 4 Rd. Hd. screw #6-32 x 3/8
513161 2 SL.H.W.H. screw #8 x 3/8

11 (3, 5 and 8-47418 only)
3-39974 1 Filter (Power)
916736 2 Lockwasher #8
507868 2 Hex nut #8-32
918137 2 PH.P.H. screw #8-32 x 1/2
(4-47418 only)
5-39974 1 Filter (Power)
916736 2 Lockwasher #8
507868 2 Hex nut #8-32
918137 2 P.H.P.H. screw #8-32 x 1/2

12 (3-47418 only)
1-39974 1 Filter (Lights)
916736 2 Lockwasher #8
507868 2 Hex nut #8-32
918137 2 PH.P.H. screw #8-32 x 1/2
(4 and 5-47418 only)
2-39974 1 Filter (Lights)
916736 2 Lockwasher #8
507868 2 Hex nut #8-32
918137 2 P.H.P.H. screw #8-32 x 1/2

Table 52.  Electronic Head Assembly 3, 4, 5 and 8-47418

(8-47418 only)
9-39974 1 Filter (Lights)
916736 2 Lockwasher #8
507868 2 Hex nut #8-32
918137 2 PH.P.H. screw #8-32 x 1/2

13 4-129830 1 Gasket

14 2-39851-J21 2 End sheath
918286 16 Rivet 3/16
39938 4 Gasket



107

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 5
3.

 E
le

ct
ro

n
ic

 H
ea

d
 A

ss
em

b
ly

 5
 t

h
ru

 8
, 1

1,
 1

2 
an

d
 1

4-
47

54
0



108

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 53. Electronic Head Assembly 5 thru 8, 11, 12 and 14-47540

1 3-47543 1 Top sheath
918379 8 Hex nut #6-32

2 1-129830 2 Gasket 70"

3 918076 4 Clip

4 47577 2 Frame-Head

5 47542 2 Base angle

6 918063 2 Banana jack
902793 2 Lockwasher 1/4

7 129810 4 Support-Bezel fastener
918286 8 Rivet 3/16
918391-003 4 Clip

8 (5, thru 8 and 13-47540 only)
860464-001/003 1 Intrinsic Safe Barrier
39783 1 Bracket
916566 4 Rd. Hd. screw #6-32 x 3/8
513161 2 Hex Hd. screw #8 x 3/8
(11, 12 and 14-47540 only)
860464-001/004 1 Intrinsic Safe Barrier
39783 1 Bracket
916566 4 Rd. Hd. screw #6-32 x 3/8
513161 2 Hex Hd. screw #8 x 3/8

9 2-129830 2 Gasket 41-1/2"

10 918286 8 Rivet 3/16

11 3-129818 1 Gasket

12 (5, 7, and 11-47540 only)
1-39974 1 Filter (Lights)
916736 2 Lockwasher #8
507868 2 Hex nut #8-32
918137 2 PH.P.H. screw #8-32 x 1/2
(6, 8, 12 and 14-47540 only)
2-39974 1 Filter (Lights)
916736 2 Lockwasher #8
507868 2 Hex nut #8-32
918137 2 PH.P.H. screw #8-32 x 1/2

13 (5, 11 and 14-47540 only)
3-39974 1 Filter (Power)
916736 2 Lockwasher #8
507868 2 Hex nut #8-32
918137 2 P.H.P.H. screw #8-32 x 1/2
(6 and 12-47540 only)
5-39974 1 Filter (Power)
916736 2 Lockwasher #8
507868 2 Hex nut #8-32
918137 2 P.H.P.H. screw #8-32 x 1/2
(7-47540 only)
4-39974 1 Filter (Power)
916736 2 Lockwasher #8
507868 2 Hex nut #8-32
918137 2 P.H.P.H. screw #8-32 x 1/
(8-47540 only)
6-39974 1 Filter (Power)
916736 2 Lockwasher #8
507868 2 Hex nut #8-32
918137 2 P.H.P.H. screw #8-32 x 1/2

14 3-39851-J21 2 End sheath
918286 16 Rivet 3/16
2-39938 4 Gasket



109

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 5
4.

 D
is

p
en

se
r 

E
le

ct
ro

n
ic

 M
o

d
u

le
 A

ss
em

b
ly

 8
81

16
5-

36
 a

n
d

 3
8



110

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 54.  Dispenser Electronic Module Assembly 881165-36 and 38

1 869429-06/079 1 Computer Dual II

2 (881165-36 only)
860427-01/003 1 Solenoid drive Bd.
(881165-38 only)
860427-01/001 1 Solenoid drive Bd.

3 (881165-36 only)
881015-03 1 PCB-Integrated Dis. Unit Price
(881165-38 only)
881015-01 1 PCB-Integrated Dis. Unit Price

5 880285-03 1 PCB-Unlighted C/CR Interface

6 881489-01 1 Backlight Dual Lamp

7 880526-01 1 Function switch DEM

9 881794-01 1 Bracket-DEM

15 820122-06 1 Annunciator-11 in.

18 918072 2 Fastener 1/4 turn

21 881531-02 1 Vista double ballast 230V

22 880568-01 1 Cable Vista display

25 880562-01 1 Cable line voltage

26 880565-01 1 Cable display 12 in.

35 880695-01 1 Stop switch jumper plug

39 881167-01 1 Cable Jumper Vista



111

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 5
5.

 D
is

p
en

se
r 

E
le

ct
ro

n
ic

 M
o

d
u

le
 A

ss
em

b
ly

 8
81

16
5-

37
 a

n
d

 3
9



112

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 55.  Dispenser Electronic Module Assembly 881165-37 and 39

3 (881165-37 only)
881015-03 1 PCB-Integrated Dis. Unit Price
(881165-39 only)
881015-01 1 PCB-Integrated Dis. Unit Price

5 880285-03 1 PCB-Unlighted C/CR Interface

6 881489-01 1 Backlight Dual Lamp

7 880526-01 1 Function switch DEM

9 881794-01 1 Bracket-DEM

15 820122-05 1 Annunciator-11 in.

18 918072 2 Fastener 1/4 turn

21 881531-02 1 Vista double ballast 230V

22 880568-01 1 Cable Vista display

27 880579-01 1 Cable line voltage

35 880695-01 1 Stop switch jumper plug

37 880565-02 1 Cable display 47 in.

39 881167-01 1 Cable Jumper Vista



113

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 5
6.

 D
is

p
en

se
r 

E
le

ct
ro

n
ic

 M
o

d
u

le
 A

ss
em

b
ly

 8
81

16
5-

40
 a

n
d

 4
1



114

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 56.  Dispenser Electronic Module Assembly 881165-40 and 41

1 (881165-40 only)
869429-06/079 1 Computer Dual II

2 (881165-40only)
860427-01/003 1 Solenoid drive Bd.

3 881015-03 1 PCB-Integrated Dis. Unit Price

4 (881165-40 only)
880975-02 1 Switch/LED PTS & C/CR

5 880285-03 1 PCB-Unlighted C/CR Interface

6 881489-01 1 Backlight Dual Lamp

7 880526-01 1 Function switch DEM

9 881794-01 1 Bracket-DEM

15 (881165-40 only)
820122-06 1 Annunciator-11 in.
(881165-41 only)
820122-05 1 Annunciator-11 in.

18 918072 2 Fastener 1/4 turn

21 881531-02 1 Vista double ballast 230V

22 880568-01 1 Cable Vista display

25 (881165-40 only)
880562-01 1 Cable line voltage

26 (881165-40 only)
880565-01 1 Cable display 12 in.

27 (881165-41 only)
880579-01 1 Cable line voltage

35 880695-01 1 Stop switch jumper plug

37 (881165-41 only)
880565-02 1 Cable display 47 in.

39 881167-01 1 Cable Jumper Vista



115

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 5
7.

 D
is

p
en

se
r 

E
le

ct
ro

n
ic

 M
o

d
u

le
 A

ss
em

b
ly

 8
81

64
5-

01
, 0

4,
 0

6,
 0

7,
 0

9,
 1

1,
 1

8,
 a

n
d

 2
3



116

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 (881645-01, 04, 07 and 23 only)
869429-05/079 1 Computer Dual II
(881645-06, 09 and 11 only)
869429-07/079 1 Computer Dual II
(881645-18 only)
869429-06/079 1 Computer Dual II

2 (881645-01 only)
860427-01/004 1 Solenoid drive dual

(4 product)
(881645-04, 18 and 23 only)
860427-01/003 1 Solenoid drive dual

(3 product)
(881645-07 only)
860427-01/001 1 Solenoid drive dual

(1 product)
(881645-06, 09 and 11 only)
870130-01 1 Solenoid drive blender

3 (881645-01 only)
880310-10 1 PCB-Integrated Display
(881645-04, 06 and 18 only)
880310-08 1 PCB-Integrated Display
(881645-07 only)
880310-06 1 PCB-Integrated Display
(881645-09 only)
880310-05 1 PCB-Integrated Display
(881645-11 and 23 only)
880310-20 1 PCB-Integrated Display

4 (881645-01, 04, 06, 07 and 18 only)
881692-01 1 Cable-Actuator
(881645-09, 11 and 23 only)
881693-01 1 Cable-Actuator

5 (881645-01, 03, 04, 06, 07, 09, 11 and 23 only)
880285-01 1 PCB-Lighted C/CR Interface
(881645-18 only)
880285-02 1 PCB-Lighted C/CR Interface

6 881489-01 1 Backlight Dual Lamp

7 880526-01 1 Function switch DEM

9 881794-01 1 Bracket-DEM

15 820122-06 1 Annunciator-11 in.
(low profile)

18 918072 2 Fastener 1/4 turn

21 (881645-01, 03, 04, 06, 07, 09, 11 and 23 only)
881531-01 1 Ballast-120V
(881645-18 only)
881531-02 1 Ballast-230V

22 880568-01 1 Cable-Vista display

25 880562-01 1 Cable line voltage

26 880565-01 1 Cable display-12 inches

35 880695-01 1 Stop switch jumper plug

Table 57.  Dispenser Electronic Module Assembly
881645-01, 04, 06, 07, 09, 11, 18, and 23



117

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 5
8.

 D
is

p
en

se
r 

E
le

ct
ro

n
ic

 M
o

d
u

le
 A

ss
em

b
ly

 8
81

64
5-

02
, 0

5,
 0

8,
 1

0,
 2

1 
an

d
 2

4



118

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

3 (881645-02 only)
880310-10 1 PCB-Integrated Display
(881645-05 and 21 only)
880310-08 1 PCB-Integrated Display
(881645-08 only)
880310-06 1 PCB-Integrated Display
(881645-10 only)
880310-05 1 PCB-Integrated Display
(881645-24 only)
880310-20 1 PCB-Integrated Display

4 (881645-02, 05, 08 and 21 only)
881692-01 1 Cable-Actuator
(881645-10 and 24 only)
881693-01 1 Cable-Actuator

5 (881645-02, 05, 08, 10 and 24 only)
880285-01 1 PCB-Lighted C/CR Interface
(881645-21 only)
880285-02 1 PCB-Lighted C/CR Interface

6 881489-01 1 Backlight Dual Lamp

7 880526-01 1 Function switch DEM

9 881794-01 1 Bracket-DEM

15 820122-05 1 Annunciator-42 in.
(low profile)

18 918072 2 Fastener 1/4 turn

21 (881645-02, 05, 08, 10 and 24 only)
881531-01 1 Ballast-120V
(881645-21 only)
881531-02 1 Ballast-230V

22 880568-01 1 Cable Vista display

27 880579-01 1 Cable line voltage

35 880695-01 1 Stop switch jumper plug

37 880565-02 1 Cable display 47 inches

Table 58. Dispenser Electronic Module Assembly
881645-02, 05, 08, 10, 21 and 24



119

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 5
9.

 D
is

p
en

se
r 

E
le

ct
ro

n
ic

 M
o

d
u

le
 A

ss
em

b
ly

 8
81

64
7-

01
, 0

3,
 0

4,
 0

6,
 0

7,
 0

9,
 1

1,
 1

3,
 1

5,
 3

4 
an

d
 3

6



120

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

1 (881647-01, 04, 07, 09 and 34 only)
869429-05/079 1 Computer Dual II
(881647-11, 13 and 15 only)
869429-06/079 1 Computer Dual II
(881647-03, 06 and 36 only)
869429-07/079 1 Computer Dual II

2 (881647-01 and 11 only)
860427-01/004 1 Solenoid drive blender
(881647-04, 09, 13 and 34 only)
860427-01/003 1 Solenoid drive blender
(881647-07 and 15 only)
860427-01/001 1 Solenoid drive blender
(881647-03, 06 and 36 only)
870130-01 1 Solenoid drive blender

3 (881647-01, 03 and 11 only)
881015-05 1 PCB-Integrated Display
(881647-04, 06, 13, 34 and 36 only)
881015-03 1 PCB-Integrated Display
(881647-07 and 15 only)
881015-01 1 PCB-Integrated Display
(881647-09 only)
881015-06 1 PCB-Integrated Display

4 (881647-01, 04, 07, 09, 11, 13 and 15 only)
881692-01 1 Cable-Actuator
(881647-03, 34 and 36 only)
881693-01 1 Cable-Actuator

5 (881647-01, 03, 04, 06, 07, 09, 34 and 36 only)
880285-01 1 PCB-Lighted C/CR Interface
(881647-11, 13 and 15 only)
880285-02 1 PCB-Lighted C/CR Interface

6 881489-01 1 Backlight Dual Lamp

7 880526-01 1 Function switch DEM

9 881794-01 1 Bracket-DEM

15 820122-06 1 Annunciator-11 in(low profile)

18 918072 2 Fastener 1/4 turn

21 881531-01 1 Ballast-120V

22 880568-01 1 Cable-Vista display

25 880562-01 1 Cable line voltage

Table 59. Dispenser Electronic Module Assembly
 881647-01, 03, 04, 06, 07, 09, 11, 13, 15, 34 and 36

26 880565-01 1 Cable display-12 inches

35 880695-01 1 Stop switch jumper plug



121

Ju
ly

 1
99

5
P

ar
t N

o.
 9

17
50

6 
R

ev
. E

 V
ol

. 1

F
ig

u
re

 6
0.

 D
is

p
en

se
r 

E
le

ct
ro

n
ic

 M
o

d
u

le
 A

ss
em

b
ly

 8
81

64
7-

02
, 0

5,
 0

8,
 1

0,
 1

4,
 1

6,
 3

3 
an

d
 3

5



122

July 1995 Part No. 917506 Rev. E Vol. 1

Ref. Part
No. No. Qty. Description

Ref. Part
No. No. Qty. Description

Table 60.  Dispenser Electronic Module Assembly
881647-02, 05, 08, 12, 14, 16, 33 and 35

3 (881647-02, 12 and 33only)
881015-05 1 PCB-Integrated Display
(881647-05, 14 and 33 only)
881015-03 1 PCB-Integrated Display
(881647-08 and 16 only)
881015-01 1 PCB-Integrated Display

4 (881647-02, 05, 08, 12, 14 and 16 only)
881692-01 1 Cable-Actuator
(881647-33 and 35only)
881693-01 1 Cable-Actuator

5 (881647-02, 05, 08, 33 and 35 only)
880285-01 1 PCB-Lighted C/CR Interface
(881647-12, 14 and 16 only)
880285-02 1 PCB-Lighted C/CR Interface

6 881489-01 1 Backlight Dual Lamp

7 880526-01 1 Function switch DEM

9 881794-01 1 Bracket-DEM

15 820122-05 1 Annunciator-11 in(low profile)

18 918072 2 Fastener 1/4 turn

21 (881647-02, 05, 08, 33 and 35 only)
881531-01 1 Ballast-120V
(881647-12, 14 and 16 only)
881531-02 1 Ballast-120V

22 880568-01 1 Cable-Vista display

27 880579-01 1 Cable line voltage

35 880695-01 1 Stop switch jumper plug

37 880565-02 1 Cable display-47inches



"NOTE:  This equipment has been tested and found to comply with the limits
for a Class A digital device, pursuant to Part 15 of the FCC Rules.  These limits
are designed to provide reasonable protection against harmful interference
when the equipment is operated in a commercial environment.  This equip-
ment generates, uses, and can radiate radio frequency energy and, if not
installed and used in accordance with the instruction manual, may cause
harmful interference to radio communications.  Operation of this equipment
in a residential area is likely to cause harmful interference in which case the
user will be required to correct the interference at his own expense."

Wayne Division, Dresser Industries Inc., P.O. Box 1859, Salisbury, MD 21802-1859, (410) 546-6600 
Part No. 917506 Rev E. Vol. 1 7/95         ©1995-2015                     200/7/95




